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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -50.67 dém -25.67 db 30.000 MHz 1.000 GHz 1,000 MHz 870.81209 MHz -50.88 dem -25.88 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44606 GHz -50.46 dém -25.46 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,46634 GHz -50.71 dBm -25.71 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.79863 GHz -50.41 dBm -25.41 dB 2.735 GHz 3.000 GHz 1,000 MHz 286724 GHz -50.42 dBm -25.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.01250 GHz -43.03 dém -18.03 db 3.000 GHz 7.000 GHz 1,000 MHz 5.18198 GHz -24.42 dém -19.42 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.83178 GHz -46.55 dBm -21.55 dB 7.000 GHz 10.000 GHz2 1,000 MHz 8.75846 GHz -46.57 dBm -21.57 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.92201 GHz -45.13 dém -20.13 d& 10.000 GHz 14.000 GHz 1,000 MHz 11.89101 GHz -45.06 dBm -20.06 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.03937 GHz -42.06 dém -17.06 db 14.000 GHz 18.000 GHz 1,000 MHz 17.03787 GHz -42.26 dém -17.26 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85665 GHz -42.12 dBm -17.12 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.87815 GHz -42.29 dBm -17.29 dB
— —
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fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.23288 MHz -50.83 dBm -25.83 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46228 GHz -50.62 dBm -25.62 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.78870 GHz -50.33 dBm -25.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -45.23 dBm -20.23 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.40785 GHz -46.66 dBm -21.66 db
10,000 GHz 14,000 GHz 1,000 MHz 12.35246 GHz -45.08 dBm -20,08 db
14.000 GHz 18.000 GHz 1.000 MHz 17.04387 GHz -42.03 dBm -17.03 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85615 GHz -42.11 dBm -17.11dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 10MHz+20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum 3
RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -50.55 dém -25.55 db 30.000 MHz 1.000 GHz 1,000 MHz 875.17491 MHz -50.81 dem -25.91 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -50.57 dém -25.57 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,47371 GHz -50.69 dBm -25.69 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.80287 GHz -50.43 dém -25.43 dB 2.735 GHz 3.000 GHz 1,000 MHz 2,82433 GHz -50.35 dBm -25.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.01300 GHz -42.64 dém -17.64 db 3.000 GHz 7.000 GHz 1,000 MHz 5.17748 GHz -24.43 dém -19.43 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.76096 GHz -46.63 dém -21.63 dB 7.000 GHz 10.000 GHz2 1,000 MHz 8.76596 GHz -46.37 dBm -21.37 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.94501 GHz -45.10 dém -20.10 d& 10.000 GHz 14.000 GHz 1,000 MHz 1284839 GHz -45.11 dBm -20.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04437 GHz -42.21 dém -17.21dB 14.000 GHz 18.000 GHz 1,000 MHz 17.05287 GHz -42.25 dém -17.25 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.90864 GHz -42.33 dBm -17.33 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.85815 GHz -42.23 dBm -17.23 dB
—
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fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 785.49475 MHz -50.85 dBm -25.85 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46265 GHz -50.83 dBm -25.83 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.80433 GHz -50.16 dBm -25.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -45.27 dBm -20.27 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.77945 GHz -46.62 dBm -21.62 db
10,000 GHz 14,000 GHz 1,000 MHz 12.82840 GHz -45.08 dBm -20,08 db
14.000 GHz 18.000 GHz 1.000 MHz 17.04587 GHz -42.08 dBm -17.08 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.83015 GHz -42.29 dBm -17.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 15MHz+10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spectrum

Offset 5,22 dB
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RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz -50.82 dém -25.82 db 30.000 MHz 1.000 GHz 1,000 MHz 887.77861 MHz -50.82 dem -25.92 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45012 GHz -50.75 dém -25.75 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,44753 GHz -50.83 dBm -25.83 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.85505 GHz -50.21 dém -25.21 dB 2.735 GHz 3.000 GHz 1,000 MHz 2.78367 GHz -50.49 dBm -25.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.02150 GHz -42.87 dem -17.97 db 3.000 GHz 7.000 GHz 1,000 MHz 5.19048 GHz -24.07 dém -12.07 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.89927 GHz -46.54 dBm -21.54 dB 7.000 GHz 10.000 GHz2 1,000 MHz 9.38185 GHz -46.69 dBm -21.69 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.90451 GHz -45.11 dém -20.11 dB 10.000 GHz 14.000 GHz 1,000 MHz 11,91101 GHz -45.22 dBm -20.22 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04137 GHz -42.07 dém -17.07 db 14.000 GHz 18.000 GHz 1,000 MHz 17.04937 GHz -41.88 dém -16.88 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.87665 GHz -42.37 dBm -17.37 d 18.000 GHz2 27.000 GHz 1.000 MHz 19.86165 GHz -42.22 dBm -17.22 dB
—
L J wa L 1l ]
Date: 11.0CT.2024 19
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Spectrum |

Ref Level 0.00 dBm
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fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 881.47676 MHz -50.73 dBm -25.73 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.40772 GHz -50.77 dBm -25.77 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.81016 GHz -50.37 dBm -25.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -45.24 dBm -20.24 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.40085 GHz -46.14 dBm -21.14 dB
10,000 GHz 14,000 GHz 1,000 MHz 11.91301 GHz -45.14 dBm -20.,14 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.03487 GHz -42.17 dBm -17.17 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86865 GHz -42.19 dBm -17.19 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 15MHz+15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum 3
RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.09295 MHz -50.81 dém -25.91 dB 30.000 MHz 1.000 GHz 1,000 MHz 966.75410 MHz -50.82 dem -25.92 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.41915 GHz -50.84 dém -25.84 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,45122 GHz -50.76 dBm -25.76 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.82870 GHz -50.10 dém -25.10 dB 2.735 GHz 3.000 GHz 1,000 MHz 2,82181 GHz -50.29 dBm -25.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.02250 GHz -43.48 dém -18.48 db 3.000 GHz 7.000 GHz 1,000 MHz 5.18648 GHz -24.26 dém -19.26 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.36486 GHz -46.61 dBm -21.61 dB 7.000 GHz 10.000 GHz2 1,000 MHz 9.88777 GHz -46.54 dBm -21.54 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.83940 GHz -45.22 dém -20.22 d& 10.000 GHz 14.000 GHz 1,000 MHz 11,90051 GHz -45.11 dBm -20.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.03837 GHz -41.94 dém -16.94 db 14.000 GHz 18.000 GHz 1,000 MHz 17.04287 GHz -42.13 dém -17.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85715 GHz -42.40 dBm -17.40 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.84315 GHz -42.31 dBm -17.31 dB
—
L J wa L 1l ]
Data: 1l1. Date: 11.0CT.2024
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
Aana s TR TN P b
P il W
PR ~
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 867.90355 MHz -50.97 dBm -25.97 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45565 GHz -50.87 dBm -25.87 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.79466 GHz -50.38 dBm -25.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -45.31 dBm -20.31 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.40485 GHz -46.53 dBm -21.53 dB
10,000 GHz 14,000 GHz 1.000 MHz 11.89601 GHz -45.19 dBm -20,19 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.03087 GHz -42.22 dBm -17.22 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.83015 GHz -42.29 dBm -17.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 15MHz+20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100,100

Offset 8.22 db

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
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[Bpurious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 836.33333 MHz -50.90 d8m -25.90 dB 30.000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz -50.98 dém -25.98 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46634 GHz -50.28 dém -25.28 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46154 GHz -50.61 dBm -25.61 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.85916 GHz -50.27 dBm -25.27 d 2.735 GHz 3.000 GHz 1.000 MHz 2.80552 GHz -50.33 dBm -25.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.02300 GHz -43.52 dém -18.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -44.38 dBm -19.38 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.89227 GHz -46.43 dBm -21.43 dé 7.000 GHz 10.000 GHz 1.000 MHz 9.84328 GHz -46.51 dBm -21.51 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.93951 GHz -45.17 dém -20.17 d& 10.000 GHz 14.000 GHz 1.000 MHz 12,80340 GHz -45.17 dBm -20.17 dB
14.000 GHz 16.000 GHz 1.000 MHz 17.04137 GHz -41.81 dém -16.91 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.02887 GHz -42.20 dBm -17.20 dB
16.000 GHz 27.000 GHz 1.000 MHz 19.86915 GHz -42.36 dBm -17.36 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.88765 GHz -42.25 dBm -17.25 dB
—
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fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -50.97 dBm -25.97 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.26984 GHz -50.77 dBm -25.77 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.78115 GHz -50.24 dBm -25.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -45.00 dBm -20.00 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.37135 GHz -46.57 dBm -21.57 db
10,000 GHz 14,000 GHz 1,000 MHz 11.90301 GHz -45.17 dBm -20,17 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05537 GHz -42.21 dBm -17.21 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.88315 GHz -42.14 dBm -17.14 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 20MHz+5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum 3
RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -50.82 dém -25.82 db 30.000 MHz 1.000 GHz 1,000 MHz 891.17191 MHz -50.83 dem -25.83 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.43131 GHz -50.80 dém -25.80 dg 1.000 GHz 2.475 GHz 1,000 MHz 2,46855 GHz -50.71 dBm -25.71 dB
2.735 GHz 3.000 GHz 1.000 MHz 2,78340 GHz -50.18 dém -25.18 dB 2.735 GHz 3.000 GHz 1,000 MHz 2,82989 GHz -50.37 dBm -25.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.03100 GHz -43.07 dém -18.07 db 3.000 GHz 7.000 GHz 1,000 MHz 5.19998 GHz -43.56 dBm -18.58 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.90427 GHz -46.45 dBm -21.45 dB 7.000 GHz 10.000 GHz2 1,000 MHz 9.89477 GHz -46.65 dBm -21.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.92251 GHz -45.02 dém -20.02 d& 10.000 GHz 14.000 GHz 1,000 MHz 12,37995 GHz -45.24 dBm -20.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04737 GHz -42.12 dém -17.12 db 14.000 GHz 18.000 GHz 1,000 MHz 17.01887 GHz -22.18 dém -17.18 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.84665 GHz -42.34 dBm -17.34 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.90064 GHz -42.37 dBm -17.37 dB
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fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -50.86 dBm -25.86 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44790 GHz -50.72 dBm -25.72 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.80473 GHz -50.26 dBm -25.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -44.97 dBm -19.97 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.80827 GHz -46.50 dBm -21.50 dB
10,000 GHz 14,000 GHz 1,000 MHz 12,38245 GHz -45.18 dBm -20,18 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04437 GHz -42.05 dBm -17.05 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.90664 GHz -42.24 dBm -17.24 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 20MHz+10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum 3
RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -50.55 dém -25.55 db 30.000 MHz 1.000 GHz 1,000 MHz 926.07446 MHz -50.80 dém -25.80 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45970 GHz -50.71 dém -25.71 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,45343 GHz -50.81 dBm -25.81 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.80300 GHz -50.47 dém -25.47 dB 2.735 GHz 3.000 GHz 1,000 MHz 2,80870 GHz -50.21 dBm -25.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.03100 GHz -43.18 dém -18.18 db 3.000 GHz 7.000 GHz 1,000 MHz 5.19548 GHz -24.40 dem -19.40 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.34636 GHz -46.58 dém -21.58 dB 7.000 GHz 10.000 GHz2 1,000 MHz 9.40135 GHz -46.61 dBm -21.61 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.90601 GHz -45.20 dém -20.20 d& 10.000 GHz 14.000 GHz 1,000 MHz 11,95601 GHz -45.18 dBm -20.16 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05737 GHz -41.81 dém -16.91 db 14.000 GHz 18.000 GHz 1,000 MHz 17.05137 GHz -21.94 dém -16.94 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.86765 GHz -42.05 dém -17.05 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.83665 GHz -42.24 dBm -17.24 dB
—
L J wa L 1l ]
Data: 11 Date: 11.0CT.2024 )
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
—Eg‘dgrr F
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz -50.97 dBm -25.97 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45933 GHz -50.81 dBm -25.81 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.81996 GHz -50.21 dBm -25.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -44.91 dBm -19.91 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.88277 GHz -46.68 dBm -21.68 db
10,000 GHz 14,000 GHz 1,000 MHz 11.91151 GHz -45.11 dBm -20,11 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.03987 GHz -41.79 dBm -16.79 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.87415 GHz -42.27 dBm -17.27 dB
Date: 11.0CT.2024
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 20MHz+15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum 3
RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBP—HRURIOLEINE—AR S| nak
20 dB -20 dBm
| SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-40 dBm -40 dBm -
o, o, Mt
506 B e el £ dRm N s st e AL
60 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -50.83 dém -25.93 db 30.000 MHz 1.000 GHz 1,000 MHz 950.06247 MHz -50.82 dem -25.82 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46707 GHz -50.74 dém -25.74 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,47002 GHz -50.51 dBm -25.51 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.84446 GHz -50.34 dém -25.34 dB 2.735 GHz 3.000 GHz 1,000 MHz 2,83029 GHz -50.38 dBm -25.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.03150 GHz -42.87 dem -17.97 db 3.000 GHz 7.000 GHz 1,000 MHz 6.85726 GHz -25.00 dém -20.00 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.86777 GHz -46.63 dém -21.63 dB 7.000 GHz 10.000 GHz2 1,000 MHz 9.89477 GHz -46.55 dBm -21.55 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.81600 GHz -44.96 dém -19.96 d& 10.000 GHz 14.000 GHz 1,000 MHz 11,00101 GHz -45.24 dBm -20.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.02487 GHz -42.12 dém -17.12 db 14.000 GHz 18.000 GHz 1,000 MHz 17.04937 GHz -42.27 dém -17.27 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.88415 GHz -42.46 dBm -17.46 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.90564 GHz -42.31 dBm -17.31 dB
—
L J wa L 1l ]
Data: 1l1. 21:35:0 Date: 11.0CT.2024 21:47:30
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
ke WRTEE P R i,
" I— P D et it
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz £505.04998 MHz -50.81 dBm -25.81 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46081 GHz -50.66 dBm -25.66 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.83307 GHz -50.35 dBm -25.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -45.13 dBm -20.13 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.84628 GHz -46.53 dBm -21.53 dB
10,000 GHz 14,000 GHz 1,000 MHz 11.92751 GHz -45.00 dBm -20,00 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04487 GHz -42.01 dBm -17.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.87415 GHz -42.13 dBm -17.13 dB
Date: 11.0CT.2024 21:49:4¢
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619C

LTE Band 41C / 20MHz+20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Data:z 11.

Spectrum = [ spectrum 3
RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab 10 dBIP—PRURIOUE—HE—AR nak
20 dB -20 dBm
| SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-40 dem — 40 dBm —
gttt o At gl i — g M, Ay
S S S S
60 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -0 dem
‘Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc! | Powerabs | ALimit | Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -50.81 dém -25.81 db 30.000 MHz 1.000 GHz 1,000 MHz 865.47976 MHz -50.81 dém -25.81 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -50.70 dém -25.70 dg 1.000 GHz 2.475 GHz 1,000 MHz 2,46523 GHz -50.62 dBm -25.62 dB
2.735 GHz 3.000 GHz 1.000 MHz 2,79360 GHz -50.25 dém -25.25 dB 2.735 GHz 3.000 GHz 1,000 MHz 2.81678 GHz -50.23 dBm -25.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.03200 GHz -43.27 dém -18.27 db 3.000 GHz 7.000 GHz 1,000 MHz 5.18648 GHz -24.37 dém -19.37 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.43184 GHz -46.70 dém -21.70 dg 7.000 GHz 10.000 GHz2 1,000 MHz 9.45384 GHz -46.40 dBm -21.40 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.90501 GHz -44.84 dém -19.84 d& 10.000 GHz 14.000 GHz 1,000 MHz 11,91101 GHz -44.95 dBm -19.95 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04787 GHz -42.1% dém -17.15 db 14.000 GHz 18.000 GHz 1,000 MHz 17.03687 GHz -22.15 dém -17.15 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.88065 GHz -42.21 dBm -17.21 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.88915 GHz -42.27 dBm -17.27 dB
—
L L J
J wa Il ]
Date: 11.0CT.2024 22:14:15

Highest Channel / QPSK

Spectrum | u%?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
S0dany ety P N i A it e aaiaeth
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 842.69615 MHz -50.88 dBm -25.88 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45638 GHz -50.71 dBm -25.71 dB
2,735 GHz 32.000 GHz 1.000 MHz 2.82631 GHz -50.29 dBm -25.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -45.24 dBm -20.24 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.39585 GHz -46.55 dBm -21.55dB
10,000 GHz 14,000 GHz 1,000 MHz 12.84289 GHz -45.20 dBm -20,20 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04287 GHz -42.13 dBm -17.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.90664 GHz -42.28 dBm -17.28 dB
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saronas. FCC RF Test Report

Report No. : FG482619C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 20+20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0022
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0002
10 Normal Voltage 0.0041
0 Normal Voltage 0.0033

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0036
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN74G
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saronas. FCC RF Test Report

Report No. : FG482619C

LTE Band 7(Other PA)

Peak-to-Average Ratio

Mode

Mod.

LTE Band 7 / 20MHz

QPSK

RB Size

16QAM

Full RB Full RB

64QAM

256QAM

Limit: 13dB

Middle CH

4.41 5.68

Full RB

Full RB

Result

6.29

6.64

PASS

LTE Band 7 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 26.00 dom  Offset 5.00 0B
e Att 30de AQT 2ms @ RBW 20 MHz
[@15a view
0.1 —
1.01 C
i1
|
|
£0 ‘l
1E-0 T t
16D l
CF 2.535 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | peak | crest | 0% | 1040 | 0% | 0.019% |
Trace 1 [ 22.55 dém | 27.13 dém 4.58 0B 2.41d8 409 d& 441 b 4.52 db
Marker
Gunnnnnnd

Middle Channel / Full RB/ 16QAM

[
Ref Level 26.00 dom  Offset 5.00 0B
e Att 30de AQT 2ms @ RBW 20 MHz
[@15a view
ot
0.1 .
1.01
-0 |
T
E-0
16D
CF 2.535 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean peak | crest | 0% | 1040 | 0% | 0.019% |
Trace 1 [ 21.60 d8m | 27.57 dém 5.57 0B 3.10 dB 490 d& 5,68 0B 5.68 db
Marker
Gunnnnnnd

Sporton International Inc. (Kunshan)
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s=aranas. FCC RF Test Report Report No. : FG482619C

Middle Channel / Full RB/ 64QAM

Spectrum e
Ri avel 26.00 dém Offset 6.00 d@
A 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

0.01 -
1E-O '.\
i
1E-0 \
1E-0 ’,
[lcF 2.535 Ghz ean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mea Peak | crest | 100 | 100 | 0a% | o0.01% |
Trace 1 20.64 dBm 27.58 dam 6.94 dB 3.10 d8 5.19 dB .29 dB 6.70 dB
Marker
— - —_—
JL J [ ZTTTTTT )

Middle Channel / Full RB/ 256 QAM

Spectrum e
Ref Lavel 26.00 dm  OFfset .00 08
att 3008 AQT 2 ms @ RBW 20 MH:

@153 view

0.01

[lcF 2.535 Ghz ean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function

Samples: 130000
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T T
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SPORTON LAB.

FCC RF Test Report Report No. : FG482619C

26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 7 : 26dB BW(MHz)
10MHz 15MHz
QPSK | 16QAM | QPSK | 16QAM
9.93 1021 | 14.78 | 14.87

5MHz
QPSK 16QAM
5.00 4.98

20MHz
QPSK | 16QAM
19.18 | 18.02

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum o Spectrum o
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 100 knz
o At 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
. [TELES] 16.62 dém ) . Mi[1] 16.00 diém
20 dBm X 2.53585900 GHz 20 dem 2.53569900 GHz
) PPN AN A e B 0y 26.00 dB ) P e A 26.00 dB
10 dém 1 Bw \ +.095000000 MHz 10 darm 7 +.975000000 MHz
| Qfoctor e / ofoctor | e
0 dem 1 b 0 dBm |
11/ Tz Ty b
-10 -10 - —
N .'j AN
20 d - = -20 di — =
. \ e -
W iy L j—
= =30 4
gy o - 230 4ley .
40 40 d
=0 50
50 d 60 d
7o 70
GF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 2.535850 GHz 16.62 dBm ndé down 4,995 MHz M1 1 2.535690 GHz 16.09 dBm ndé down 4.975 MHz
T 1 2.532502 GHz -0.48 dam e 26.00 d8 T 1 2.532512 GHz -10.05 dam e 26.00 ds
T2 1 2.537498 GHz -9.59 dBm Q factor 507.7 T2 1 2537488 GHz 9.7 dBm Q factor 509.7
- T - T
L J

JL

J

LTE

Band 7

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum o Spectrum o
Ref Level 26.00 dom  Offset 6.00 db @ RBW 300 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 300 knz
o At S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o At S0d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
) " Mi[1] 17.20 diém ) " Mi[1] 17.21 diém
20 dem - - ) 5338610 GHz 20 dem - x N 2 5343610 GHz
) - S =y 200 ) P A e Pt et 26.00 dB
10 dam T \ 9.930000000 MH| 10 darm T B \ 10.210000000 MHZ|
| afactor | 255.2 / afactor \ 249.2
0 dem 0 dBm
Yy 5 Y ¥
10 - -10 k]
7 / \
/ \ / \
. % 20 di r it
20d - |- 20 =
~ S N ot e S P
0 -30.dBr- = =
40 i 40 o
-0 50
60 <60 di
-70 df 70
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 2.533861 GHz 17.20 dBm ndé down 3,93 MHz M1 1 2.534361 GHz 17.21 dBm ndé down 10.21 MHz
T 1 2.530105 GHz -9.11 dam e 26.00 ds T 1 2.529885 GHz -8.91 dam e 26.00 ds
T2 1 2.540035 GHz -6.94 dBm Q factor 255.2 T2 1 2.540095 GHz -3.81 dBm Q factor 248.2
- T - T
L J

JL

J

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report Report No. : FG482619C

LTE Band 7

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

pectrum Y Spectrum Y
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 16.69 dBm| L]
20 dém: 2.5415030 GHz| 20 dem M
/ WA A e BT 26.00 dB A .R.,f.,n—.n, AV AR e 26.00 dB
10 dem T BW \ 14.775000000 MHZ| 10 dam 7 BW \ 14.865000000 MHZ|
J' q factor \ 172.0| | q factor Y 170.4
od t + od i -
! A T e
104 ) L4 i0d 7 :
/ \ / \
20 d : =y 20 d .
" 1 NV L
a0 £ st At -30 dp — N -
A A L - e v
-40 df -40 di
-50 -50
-60 o -e0d
70 -70
OF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.541503 GH2 16.69 dBm ndB down 14,775 MHz M1 1 2.532453 GH2 15.55 dBm ndB down 14,865 MHz
T 1 2.527627 GHz -9.61 dBm nd@ 26.00 d& 1 1 2527667 GHz -10.64 dBm nd@ 26.00 d&
T2 1 2.542403 GHZ -9.37 dém q factor 172.0 T2 1 2.542552 GHZ -10.14 dBm q factor 170.4
L )i J L )i J

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum y E
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
G 15.95 dBm| L] 14.95 dB |
20 dém b 2.5401950 GHz] 20 dem- Tt 2.5373180 GHz|
Vb b e R e 26.00 dB| APt S APV A 26.00 dB|
10 dBm i B \ 19.181000000 MHz 10 dam f 7 B 19.021000000 MHz
{ Q factor \ 192.4) | Q factor | 139.4
LEl ‘I‘ t 0 i‘ i
T | T 1z
10 ¢ 7 A 10 o
/ | T T
/ 4 /
20 d + 20 d t
/ \ i
/ N Vi
-30 o S e -30 dbmry AT
/\Mf\; A L forrnd A sy
-40 df -40 di
S0 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.540195 GH2 15.95 dBm ndB down 19,181 MHz M1 1 2.53731B GHz 14.95 dBém ndB down 19.021 MHz
T 1 2525680 GHz -0.89 dam nd2 26.00 d& 1 1 2.525860 GHz -11.54 dam nd2 26.00 d&
T2 1 2.54487 GHz -10.17 dom Q factor 132.4 T2 1 2.54459 GHz -11.48 dm Q factor 133.4
L )i J L )i J
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s=aranas. FCC RF Test Report Report No. : FG482619C

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 5MHz 10MHz

15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM = QPSK | 16QAM
Middle CH 4.54 4.47 9.09 9.01 1349 | 13.43 | 17.82 | 17.94

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum vy Spectrum vy
Ref Level 26.00 dém  Offset 6.00 db e RBW 100 kHz Ref Lavel 26.00 dom  Offset 5.00 dB e RBW 100 kHt
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
. 1 Mi[1] 17.41 dBm . CETEVI 16.97 dBm
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e Y s
40 o 40 di
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CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.534441 GHz 17.41 dBm [ 1 2.536666 GHz 16.37 dBm
T1 1 2.5327522 GH2 11.35 dBm oce Bw 4.535464535 MHz T1 1 2 9.82 dBm oce Bw 4.465534466 MH2
T2 1 2.5372877 GHz 11.60 dBm T2 1 2. 3.94 dam
i T i T
)it J J L )|t

J

LTE Band 7

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum vy Spectrum vy
Ref Level 26.00 dém  Offset 6.00 db e RBW 300 kHz Ref Lavel 26.00 dom  Offset 5.00 dB e RBW 300 kHt
lo At S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
[ 17.13 dBm 1 Mi[1] 17.57 dBm
20 dBm—t - - T . . ) 5375770 GHz 20 dBm—t Y P 2.5325020 GHz
i et iaen thEnads el o T R 9.000909091 MHz A e e A e L 9.010989011 MHZ]
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